



中国认可
国际互认
检测
TESTING
CNASL3129#



161111261372

Testing Report



HQTS-QAI

Job No.:/

Report No.: HQ203061358

Date: Jun.17, 2020

Applicant: Headway apparel/AFS/HTT
South of Xiaoyao village, Ligezhuang Town, Jiaozhou, Qingdao,
Shandong Province, China ,266300
Contact(s): Zhang Jingmei

Overall Rating:	
Data	<input type="checkbox"/>
Satisfactory	<input checked="" type="checkbox"/>
Unsatisfactory	<input type="checkbox"/>
Others, See Detail Enclosed	<input type="checkbox"/>

Sample Information



Client::	/
Supplier:	/
Factory:	/
Sample Description:	Disposable isolation gown Test Sample:#1 ~#8 Body Fabric
Item No.:	/
PO#:	/
Color:	/
Fiber Content:	/
Sample Submitted:	15pcs of samples by applicant in good condition.
Country of Origin:	/
Destination:	/
Received Date:	Jun.15, 2020
Testing Period:	Jun.15, 2020 to Jun.17, 2020
Testing Standard:	Selected tests as requested by applicants, details refer to following pages.
Service Location:	Hangzhou
Remark:	/

*****To be Continued



中国认可
国际互认
检测
TESTING
CNASL3129#



161111261372

Testing Report



HQTS-QAI

Job No.:/

Report No.: HQ203061358

Date: Jun.17, 2020

Testing Summary of Tested Component on Submitted Sample:

Sample(s)	#1	#2	#3	#4	#5	#6	#7	#8
1 Water Resistance: Impact Penetration	P	P	P	P	P	P	P	P
2 Water Resistance: Hydrostatic Pressure Test	P	P	P	P	P	P	P	P

Remark:

P=Pass

*****To be Continued

Authorized by:
HQTS QA International Services Co., Ltd.



Neil Peng
Supervisor

1 Water Resistance: Impact Penetration

AATCC 42:2017e, As received.

As per the requirement of the Level 2 in the ANSI/AAMI PB70-2012 Liquid barrier performance and classification of protective apparel and drapes intended for use in health care facilities.

	#1	#2	#3	#4	#5	#6	#7	#8	Requirement
Test Specimen (g) :	0.0	0.0	0.0	0.0	0.0	0.0	0.0	0.0	≤1.0
Comment :	Pass	Pass	Pass	Pass	Pass	Pass	Pass	Pass	

Remark:

Test on Body Fabric.

2 Water Resistance: Hydrostatic Pressure Test

AATCC 127:2017(2018)e, As received, Option 2, The rate of increase of water pressure was 60 ± 3 cm H₂O/min while the water pressure was applied below the test specimen and the water temperature is 20 ± 2 degree C, test side: face

As per the requirement of the Level 2 in the ANSI/AAMI PB70-2012 Liquid barrier performance and classification of protective apparel and drapes intended for use in health care facilities.

	#1	#2	#3	#4	#5	#6	#7	#8	Requirement
Test Specimen (cmH ₂ O) :	79.2	76.8	78.3	74.5	78.8	76.4	80.1	79.8	≥20
Comment :	Pass	Pass	Pass	Pass	Pass	Pass	Pass	Pass	

Remark:

1kPa=10 cmH₂O=100 mmH₂O

Test on Body Fabric.

*****End of Report